COIL MAC 41
CORE PARTS LIST

2008.9.1 PAGE1

CM6-4(set)




COILMAC 41 2008.9.1 PAGE2
CORE PARTS SETS FOR COILMAC 41
& #(Part No.) z Description HE(Q'ty)
CM41-2(Set) 41 At e CM Set of Blade 41 1Set
CM6-3(Set) CM + 4 CM Side Plate Right 1Set
CM6-4(Set) CM = 4 2 CM Side Plate Left 1Set
WM-02-3 L2 B Set of punch Handle 1Set
CM6-18 CM w0 2 b i Set of Punch Shaft CM 1Set
WM-05 S h e Set of Depth Control Shaft 1Set
WM321-013 FIEDEE Set of side margin adjustment 1Set
CM41-9 CM41 834 v CM41 Coil Inserting Table Set 1Set
STICKER FOR COILMAC 41
& ™ (Part No.) =t Description #E (Q'ty)
CM41-P1 CMA41 4 pE A CoilMac-41 Sticker 1 Pcs
CM41-pP2 CMAL 44 pk Set-pin Ruler Sticker 41 1 Pcs
CM41-P3 CMA1 # pEpk A Punch Ruler Sticker 41 1 Pcs
CM41-P4 CMA41 %37 Rk Coil Snatch Sticker 41 1 Pcs
WM-P3 2R Logo Sticker 1 Pcs
WM-P8 R BRI Depth Margin Sticker 1 Pcs
CORE PARTS FOR COILMAC 41
= A(Part No.) |& & Description #E£(Q'ty)
WM-116 M3x4 7 Egph =~ & 47 5k Hexagon Bolt M3x4 2 Pcs
CM41-4 41 4 (s 4 Rear Plate for Set Pin 41 1 Pcs
CM6-5-1 475 F 7 Blade 47.5mm Length 2 Pcs
CM6-5-2 48.5 {1 7 Blade 48.5mm Length 3 Pcs
CM6-5-3 49.5 ] 7 Blade 49.5mm Length 3 Pcs
CM6-5-4 50.5 [l 7 Blade 50.5mm Length 3 Pcs
CM6-5-5 51.5 7 Blade 51.5mm Length 3 Pcs
CM6-5-6 52.5 7 Blade 52.5mm Length 3 Pcs
CM6-5-7 53.5 7 Blade 53.5mm Length 3 Pcs
CM6-5-8 54.5 ] 7 Blade 54.5mm Length 3 Pcs
CM6-5-9 55.5 il 7 Blade 55.5mm Length 3 Pcs
CM#6-5-10 56.5 [f] 7 Blade 56.5mm Length 3 Pcs
CM6-5-11 57.5 7 Blade 57.5mm Length 3 Pcs
CM6-5-12 58.5 [f] 7 Blade 58.5mm Length 3 Pcs
CM6-5-13 59.5 [l 7 Blade 59.5mm Length 3 Pcs
CM6-5-14 60.5 f] 7 Blade 60.5mm Length 3 Pcs
CM6-5-15 61.5 [f] 7 Blade 61.5mm Length 3 Pcs
CM6-5-16 62.5 7”7 Blade 62.5mm Length 3 Pcs
CM6-5-17 63.5 [f] 7 Blade 63.5mm Length 2 Pcs
CM6-5-18 64.5 7 Blade 64.5mm Length 2 Pcs
CM6-5-19 65.5 [f] 7 Blade 65.5mm Length 2 Pcs
CM41-5 41 4 e Set of Set-Pins 41 1 Set
CM41-6 41 & 7 B Press Bar 41 1 Pcs
CM6-7-1 M5x20 = 4 - 43 5% Hexagon Bolt M5x20 4 Pcs
CM41-7 41 % F 4% 6.35mm Front Cover Plate 1 Pcs
CM6-11 CM s 84 CM Rear Cover Washer Plate 1 Pcs
CM6-12 CM & £ CM Rear Cover Plate 1 Pcs
CM6-14 T e Extension Punch Guide 1 Pcs
CM6-15-1 CM £ #5537 4 Coil Inserting Plate 1 Pcs
CM6-15-2 AD1 #z_i*1F Paper Guide 1 Pcs
CM41-9-1 41 K r e 6.35mm Coil Inserting Guide 1 Pcs
CM6-15-4 T_i AR B3k Bolt for Inserting Guide 2Pcs
CM6-15-5 - Ay M4 Square Nut 1 Pcs
CM6-15-6 CM 5537 & %r# CM Foot Pad 4 Pcs
CM6-15-7 CM6 # 53 2% Paper Support Bracket U 1 Pcs
CM41-8 CM#EG & 47 CM Side Guide Plate 1 Pcs
CM6-20 ‘BB bushing 3PCS
WM-23 EX o] Left Gear Set 1 Pcs
WM-24 Gk Right Gear Set 1 Pcs
WM-27 o R Washer For Handle 1 Pcs




COILMAC 41 2003.5.5 PAGE3
CORE PARTS FOR COILMAC 41

= (Part No.) |/& Z(Description) & Z(Description) #E(Q'ty)
WM-37 M5x8 p = & 47 3k Hexagon Bolt M5x8 8 Pcs
WM-39 MA6 P = & 1T 5k Hexagon Bolt M4x6 6 Pcs
WM-41 o 4507 5k Fastener For Handle 1 Pcs
WM-53 M5x12 2 [f] g b 5k Cross Bolt 2 Pcs
WM-56 i & Frame Pole 1 Pcs
WM-57 AN e Chip Tray 1 Pcs
WM-61-1 M5XL6 p = & B 5k Hexagon Bolt For Side Plate 4 Pcs
WM-61-2 SP5 7 Washer For Side Plate 4 Pcs
WM-62 M3y6 X [l & b7 5% Cross Bolt M3x6 14 Pcs
WM-63 M36 = [F] 2 43 5 Bolt For Side Guide Plate 4 Pcs
WM-64 M4 i3ty Nut 2 Pcs
WM-65 R R Depth Margin Bar 1 Pcs
WM-66 ik Depth Margin Driver 2 Pcs
WM-73 B aEY Compression Spring 1 Pcs
WM-74 o BT Ty Side Margin Washer 1 Pcs
WM-75 HE© Side Margin Ruler 1 Pcs
WM-78 3l E7 T Front Cover Plate 1 Pcs
WM-80 p4 T ED ¢ 4 Washer 1 Pcs
WM-83 R R e Depth Margin Control Knob 1 Pcs
CM41-11 PR Coil Diameter Selector 1 Pcs




COILM

AC 41

PARTS LIST FOR SET-PIN SET

2008.9.1 PAGEA4
CM41-5 PARTS LIST FOR RIGHT-SIDE PLATE CM6-3(Set)

&APartNo) &2 Description Q'ty # H(Part No) e f Description | Q'ty
CM41-5-1 |41 +4F ¥ 4= Middle Plate For set-pin41 |1 Pcs CM6-8 |CM + 4%  |Right Side PanelCM | 1 Pcs
CM6-6-2 |+#4#&5 %  |Right Front Plate For Set-Pin |1 Pcs WM-43 %% Rubber Feet 2 Pcs
CM6-6-3 |+ £.4 58 ¥ |Right Sprung Plate 1Pcs WM-44 |%4fg-+385% |Cross Bolt With Washer | 2 Pcs
CM6-6-4 |2 #4%8£#  |Left Front Plate For Set-Pin |1 Pcs WM-62 |M36£fE+348% [Hexagon Bolt M3x6 | 2 Pcs
CM6-6-5 | = #4138 ¥ |Left Sprung Plate |1 Pcs WM-69 % & Stopper 1 Pcs
WM-19 |4 4F Set-Pin 5Pcs

WM-39 |4 2p = £815 | Hexagon Bolt M4x6 |4 Pcs

PARTS LIST FOR LEFT-SIDE PLATE

CM6-4(Set) PARTS LIST FOR PUNCH SHAFT SET CM6-18

& #(Part No) iy a Description | Q'ty # f(Part No) & 2 Description | Q'ty
CM6-9 |CM = 4= |Left Side PanelCM |1 Pcs WM-30 |# 2 #h Master Shaft (Front) | 1 Pcs
WM - 43 %% Rubber Feet 2 Pcs CM6-18-1| & # &% Gear 2 Pcs
WM - 44 %4 Flg -+ 385 |Cross Bolt With Washer |2 Pcs WM-32 | gk =585 |Spring 1Pcs

WM-42 | & # #3554 |Pin For Spring Dia4x22 | 3 Pcs

PARTS LIST FOR PUNCH HANDLE WM-02-3

& F(Part No) & 7 Description | Q'ty
WM-26 |4 + % (B) |Master Bar 1Pcs
WM-28 |4 £ Handle Grip 1Pcs
WM-29 |+ £ = Handle Core 1Pcs
WM-40 |M8x65 p - & 1% |[Hexagon Bolt 1Pcs




	COILMAC 41-P1
	COILMAC 41-P2
	COILMAC 41-P3
	COILMAC 41-P4
	Q'ty
	Q'ty
	Q'ty
	Q'ty
	Q'ty


